

TEST REPORT

Number : SHAT00859844

Applicant :

ROOM [REDACTED]
BUILDING, [REDACTED]
SHANGHAI CHINA 200135
Attn : [REDACTED]

Date : Dec 08, 2008

Sample Description :

One (1) Submitted Sample Said To Be 100% Polyester Suede Fabric

Date Received/Date Test Started : Dec.03, 2008
Item Name : Suede Fabric
Goods Exported To : U.S.A.

Prepared And Checked By:
For Intertek Testing Services Ltd., Shanghai



Lilian Ding
General Manager



TEST REPORT

Number : SHAT00859844

Tests Conducted (As Requested By The Applicant)

1 Total Lead (Pb) Content In Non-Surface Coating Materials

As Per US Consumer Product Safety Improvement Act 2008 (H.R. 4040), Title I, Section 101 For Children's Products Containing Lead, Acid Digestion Method Was Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry.

Result In ppm
<10

Requirement

600 ppm After 10 Feb, 2009

300 ppm After 14 Aug, 2009

100 ppm After 14 Aug, 2011

Remark :

ppm = Parts Per Million = mg/kg

< = Less Than

The Above Requirements Were Quoted For US Consumer Product Safety Improvement Act 2008. (H.R.4040) Total Lead Content.

2 Phthalate Content Test:

With Reference To ASTM D3421, By Gas Chromatographic-Mass Spectrometric (GC-MS) Analysis.

	<u>Result (% w/w)</u>	<u>Limit (% w/w)</u> <u>(MAX.)</u>
Dibutyl Phthalate (DBP)	ND	0.1
Diethyl Hexyl Phthalate (DEHP)	ND	0.1
Benzyl Butyl Phthalate (BBP)	ND	0.1
	<u>Result (% w/w)</u>	<u>Limit (% w/w)</u> <u>(MAX.)</u>
Di-Iso-Nonyl Phthalate (DINP)	ND	0.1
Di-N-Octyl Phthalate (DNOP)	ND	0.1
Di-Iso-Decyl Phthalate (DIDP)	ND	0.1

Remark : The Above Limit Was Quoted According To US Consumer Product Safety Improvement Act 2008 (H.R.4040) For Prohibition On Sale Of Certain Products Containing Specified Phthalates.

Detected Limit = 0.01% (w/w)

ND = Not Detected